
Instructions for Use

 » Surface water and ground water treatment
 » Drinking water treatment
 » Pre-treatment prior to reverse osmosis
 » Industrial process water & waste water treatment
 » Municipal waste water treatment

Water Treatment

©Dryden Aqua Technology; Issue N° 23.4 Metric



Page 2

Go to IFU Index

Activated Filter Media AFM® Benefits

 » Direct replacement for sand in any type of sand filter

 » Doubles the filtration performance of a sand filter by way of a simple media change

 » AFM®-ng removes particles up to 1µm as well as dissolved organic components, hydrocarbons 
and micro-plastics

 » Effective removal of most protozoa, fungae, Cryptosporidium and bacterial flocs

 » Highly improved SDI when used in the pre-treatment to reverse osmosis desalination process
[...]
During the rinse phase any dislodged solids near the base of the filter bed are discharged to waste. The recommended rinse 
phase duration for AFM®  is 3-5 minutes. In drinking water systems this serves to reduce the risk of solids such as Cryptosporidium 
parasites passing into the product water. It also reduces discharge of solids that otherwise might foul or block a downstream 
filtration systems such as cartridge filters, ultrafiltration or reverse osmosis membranes.

If the backwash profile defines the bed as unstable (frequent changing backwash cycle times, decrease in filtrate quality), respectively 
not all solids can be removed during backwash (filtrate quality can not be established after backwash), then the rinse phase will require  
to be increased even up to 30 minutes. The following data from IFTS (Institute of Filtration and Techniques of Separation in France), 
shows the instantaneous filtration performance at  20 m/h    for AFM® and sand 

In the following two graphs, note the much higher performance of AFM® in terms of percentage removal of 5μ particles. Also 
note that the smallest particle size removed was 2μ compared to 5μ with sand.

Instantaneous filtration performance after a backwash
After any backwash the media has to be compacted again before it will deliver its design performance. The graphs below 
illustrate the time required for this compaction to take place (referred to as "ripening" by drinking water technicians).

Taking 5µ particle size, there was a gradual decrease in performance of AFM® which stabilised at approx 92% removal efficiency. 
Sand experienced a rapid drop in performance to 50% efficiency then stabilised at approx 55%. 

 

40

50

60

70

80

90

100

0 10 20 30 40 50 60 70 80

Fi
ltr

at
io

n 
ef

fic
ie

nc
y 

(%
)

Time (min)

Filtration efficiency vs. time 

> 5 µm > 10 µm > 15 µm > 20 µm > 25 µm > 30 µm > 40 µm

At 5µ and a water flow of 20m/h. In relation to a water treatment risk analysis, the results confirm the greater security afforded by 
AFM® over sand. 

Sand instantaneous filtration performance at a water flow velocity of 20m/h 16 x 30 grade 
(Leighton Buzzard deposit England) at 20m/hr, no flocculation, down to 5μ

AFM® Grade 1 instantaneous filtration performance at 20m/h (no flocculation) down to 2μ 



Page 26

Go to IFU Index

Annex Index
Annex 1: Applications overview for AFM®   27
Annex 2: AFM® dual-media beds - Anthracite & Activated Carbon   28
Annex 3: AFM®ng for pre-filtration to reverse osmosis membranes   29
Annex 4: AFM® for tertiary treatment of waste water   31
Annex 5: AFM® for removal of Arsenic, Ferric and Manganese   33
Annex 6: AFM® for removal of phosphate from water   34
Annex 7: AFM® for parasitic egg removal from waste water and second use of water   35
Annex 8: Pressure filter system schematics   36
Annex 9: Description of Media Specification Terms   37
Annex 10: Glossary of Technical Terms   39



Page 27

Go to IFU Index

Annex 1: Applications overview for AFM®.

Application Type Associated Processes Typical Removal

Drinking water %

Surface & Ground Water FeCl or PACl coagulation prior to AFM 90% TSS

Iron & Mangenese Arsenic 
removal

Oxidation by aeration, H2O2 , or NaHOCl  
prior to AFM®

FeCl coagulation prior to 
AFM®

95% TSS

Membrane pre-filtration 
(Sea or Brackish Water)

AFM® filtration to 1µ (AFM® ng Gd1 or 
AFM® Gd0)

1 micron cartridge filter post 
filtration

95% TSS 
SDI <3

Municipal Wastewater

Tertiary Treatment Phosphorous & Bacteria, BOD, COD & 
TOC
Pre-filtration to <100 µ 
+ FeCl coagulation then AFM®

Oxidation 30mins with 
NaHOCl after AFM® filters 95% COD

Industrial Process 
Water

Cooling tower sidestream 
filtration

Organic pollutants & oils, TSS, VSS & 
particles >1 micron
Filtration 15 - 20m/hr with AFM®

95% TSS

Industrial Wastewater    

Low conc’ mineral oil 
(<50mg/l) removal

Oxidation 30 mins by aeration PAC coagulation with  prior 
to AFM®ng

95% OIW

Chromium or Copper 
removal

pH correction 7.0-7.5 by MgO2 or 8.5 
(caustic). Reduction by dosage of Calcium 
polysulphide

Sedimentation 30 min. prior 
to AFM® at 5 - 10m/h max

95% TSS

Aquaculture / Aquaria    

Seawater Intake Filtration Pre-screening of macro-algae by mesh or 
wedgewire screens

AFM® filtration 95% TSS

RAS Systems Hatchery & 
Ongrowing 

Biological Filtration after AFM® Aeration 95% TSS

Mechanical Filtration in 
Biological LSS

Biological Filtration Prior to AFM® Side Stream Protein 
Skimming

95% TSS

Mechanical Filtration in 
Chlorinated LSS

Coagulation & Flocculation prior to AFM® Chlorine + ACO® in external 
facilities

95% TSS

AFM® can be substituted for sand and most other filter media in any pressure or rapid gravity filter. AFM® is suitable for many 
applications beyond those identified above and can be used as substitute for e.g. Ultra- or Microfiltration before Reverse Osmosis 
membrane filtration. It will significantly outperform sand and most other filter media in terms of particle retention, stability, backwash 
water consumption and service life.



Page 28

Go to IFU Index

Annex 2: AFM® dual-media beds - Anthracite & Activated Carbon
In the following context for dual-media layers AFM®  is used as synonym for AFM® ng and AFM® s

Dual media bed with Anthracite
Anthracite, or other porous media may be used with AFM®  in a dual or multi-media layered filter bed. The choice of media 
depends upon the water treatment application, filtrate quality to be achieved and operational requirements (filtration and backwash 
velocities, backwash cycles, etc.)

AFM® offers exceptional performance in particle filtration. Under heavy suspended solids (TSS) load >30mg/l it is recommended 
to use a layer of Anthracite on top of the AFM® to provide a longer run phase between backwashes. Table 1 for AFM®  layering on 
page 12 provides recommendations on the use AFM® when combined with Anthracite.

Anthracite is used on top of the filter bed to remove the bulk of (larger) particles and by this allows to increase solids load and run 
phase duration (Table 5, Page 15) allowing AFM® to efficiently remove particles down to 1µ at 95% removal efficiency. For heavy 
loads of solids above 30mg/l, a 100mm to 250mm layer of Anthracite is recommended using following Anthracite particle size/
grade:
 AFM® Grade 1 + 1.2 to 2.5mm or 0.8 to 1.6mm Anthracite
 AFM® Grade 0 + 0.8 to 1.6mm Anthracite

At 20% bed expansion for AFM® a 50% bed expansion is to be considered for Anthracite or GAC during backwash. A 17.5% (0.825) 
free-board from expanded bed is to be considered to avoid loss of media during backwash.

Example AFM® + Anthracite or GAC multimedia filter calculation:

- TC of 1.7m from nozzle plate (or lateral) to top collector (TC)
- 1000mm AFM®  grade 1 filtration layer
- 100mm Anthracite or GAC layer
- 20% backwash bed expansion for AFM® and 50% backwash bed expansion for Anthracite/GAC

Expanded BD: TC x 0.825 (free-board) = [ (BD, AFM® x 1.2)  +  (BD, GAC x 1.5) ]
           1.7m x 0.825 = 1.40      = [(1m x 1.2) + (0.1 x 1.5)] = 1.35

BD AFM®+Anthracite/GAC  =  __________TC_x 0.825___________  =  ____1.7m_x 0.825___  = 1.038m
              (BD AFM® x1.2) + ( BD, GAC x 1.5)     (1 x 1.2) + ( 0.1 x 1.5 )

In reverse, TC = _[ ( BD AFM® x 1.2 ) _+  ( BD, GAC x 1.5 ) ]_  = 1.64m
                    0.825

Dual media bed with Activated Carbon and use of Disinfection / Oxidation
AFM® works very well as a support layer for activated carbon, and where bacteria are released as floc, AFM® will capture and 
prevent their release into the product water. 

AFM® can be combined with activated carbon when chlorine or other oxidising agents are used for disinfection purpose. The 
activated carbon bed will usually be AFM® Grade 1 with a 50 mm to a maximum of 100 mm layer of activated carbon. It is very 
important not to use more than 100 mm of activated carbon, to prevent the carbon from becoming a biofilter.  A small amount 
of activated carbon works well as a catalyst to remove chlorine or other oxidising agents, but any more than 100 mm could start 
to cause issues resulting from biofouling of the activated carbon.

The following reactions will take place on the surface of the activated carbon. In the first stage, the hypochlorous will oxidise the 
surface of the carbon to form very active CO· sites. By this mechanism, activate carbon will remove some of the hypochlorous from 
the wate
 Stage 1.   HOCl + C· → CO· + H+Cl-

The chlorine will also react with chemicals in the water such as ammonium to form inorganic chloramines such as mono-
chloramine, and organic matter to form organic chloramines.

 Mono-chloramine HOCl + NH3 ↔ NH2Cl + H2O
In addition to mono-chloramine, other inorganic chloramines include di-chloramine and tri-chloramine, in function of pH and 
water chemistry. 
Organic chloramines are also formed by reaction with protein and amino acids.
The mechanism by which chloramines are catalytically oxidised by activated carbon in the presence of chlorine are as follows:
 Stage 2a  NH2Cl + H2O + C·  ↔  NH3 + CO· + H+ + Cl-

 Stage 2b  2NH2Cl + CO·         ↔  N2(g) + C· + H2O + 2H+ + 2Cl–
The end products will be nitrogen gas, hydrochloric acid and water as well as carbon dioxide in the case of organic matter.
AFM® is often used in combination with activated carbon for indoor swimming pool water treatment to reduce the combined 
chlorine concentration and as a mechanical support with BACs drinking water systems to reduce the risk to the distribution network.

TC
(TC)

(BD)



Page 29

Go to IFU Index

Annex 3: AFM®ng for pre-filtration to reverse osmosis membranes



Page 30

Go to IFU Index

Introduction to Reverse Osmosis (RO) pretreatment
The pretreatment of raw water prior to reverse osmosis (RO) membranes 
is a critical process step making a significant difference to the economics, 
sustainability and ease of operation of an RO water treatment system. RO 
membranes for desalination / TDS reduction will always be subject to fouling 
from biological contamination, organic and inorganic chemical precipitation. 
Pretreatment usually involves sand filters or Ultra Filtration (UF), followed by 
5μ and 1μ cartridge filters. For selected small to medium size (ca. 100-1000m3/
d) industrial applications, activated carbon or UVc irradiation may be used as 
well in pretreatment before RO. The membranes must be allowed to perform 
their proper function without excessive demand for maintenance and cleaning 
chemicals. AFM® will reduce the risks, reduce the costs, optimizes and therefore 
highly improves the pretreatment process.

Disadvantages of current pretreatment technologies
UF ultra filtration down to 0.03μ
UF has better mechanical filtration performance than sand / cartridge filter combination, but UF will not remove dissolved organics 
or chemicals from solution. UF is purely a mechanical filtration process, dissolved components or particles smaller than 0.03μ will 
pass through the membranes. The dissolved organics lead to biofouling of the membranes. The inorganic components such as free 
silica or phosphate will form a precipitate and scale up the membranes.

Sand filtration followed by cartridge filters
Sand is effective at removing particulates and dissolved biological nutrients, but the filter will generate bacterial cell biomass, 
which will foul the membranes.  Sand filters also suffer from biodynamic instability leading to transient wormhole channelling and 
passage of unfiltered water which blocks the cartridge filters. This process takes about 6 months before it starts to impact on system 
performance. Coagulants and flocculants maybe used prior to sand filters to remove fine particulate matters or phosphate from 
municipal effluents, but sand has free silica which eventually precipitate and leads to blocking of the RO membrane, consequently 
reducing its performance, especially if there is aluminium in the water or if aluminium based coagulants are used.

AFM®ng filtration as pretreatment prior to RO
AFM® is an activated mesoporous aluminosilcate with glass as a structural substrate and a direct replacement for sand with similar 
operational criteria. AFM® has a surface area much greater than sand. The very large surface area of AFM®ng with its hydrophobic 
surface property will remove particles down to 1µ with 96% removal efficiency. AFM®ng will furthermore highly improve removal of 
organics and provides an excellent performance in removal of hydrocarbons.

When AFM®ng  is combined with pre-coagulation and/or flocculation, mechanical filtration performance is improved by up to 10 
times to a nominal filtration down to  0.1μ.  In addition to removing solids, the coagulation reactions will further improve dissolved 
organics such as proteins, lipids, amino acids and inorganic components including phosphate and free silica.

AFM®ng performance has been independently verified by IFTS (Institute of Filtration and Technical Separation) in France. 



Page 31

Go to IFU Index

Annex 4: AFM® for tertiary treatment of waste water
Both AFM®ng and AFM®s are used for the tertiary treatment of municipal or industrial wastewater in gravity flow of pressure filters. 
AFM®ng and AFM®s have many benefits over sand filtration, which include the following:

• No biofouling and does not coagulate or experience transient channelling
• Predictable and repeatable performance
• Turbidity and TSS reduction better than 90%
• Perfect for ferric removal as well as very good at removing phosphate and arsenic
• AFM®ng is specifically adapted to removal of hydrophobic particles and will remove 94.6% of 1μ particles.

AFM® tertiary waste water treatment performance comparison*

*Independent tests conducted by Spanish Water Company and reported in "Technology del Agua", December 2009, page 47

Type of Filter
SS. (mg/l) Performance

%

Turbidity 
(NTU) Performance

%

Bacteria Performance
%

Filtration     
Velocity
m3/m2/hinlet outlet inlet outlet inlet outlet

AFM® 
Pressure filter 10.60 0.89 96 2.98 0.24 92 23000 10000 58 3.59

RGF sand filter 
with sand 7.14 2.2 69 3.5 2.23 36 23120 12300 46 1.2

Pressure filter 
with sand 8.18 3.82 53 5.87 4.76 18 22311 18023 19 4.96

Moving bed 
sand filter with 
sand

7.08 3.82 46 2.13 1.79 16 14067 10307 26 5.4

Drum filter 10μ 14.66 7.33 50 7.16 3.88 45 56712 38460 32 3.23

Disc Filter 10μ 5.6 3.1 44 2.22 2.06 7 30450 21138 30 2.12

Ring Filter 10μ 7.41 3.98 46 3.01 3.17 9447 7761 17 2.5

Operational criteria Range Notes

Bed depth 500mm 2000mm Typical bed depth is 1200mm with 200mm of 1 to 2mm anthracite 
on top of the bed

Run phase water flow 5 m/hr 15 m/hr The slower the flow rate the better the performance

Running pressures 
(differential) 0.1 0.5 Do not exceed 0.5 bar differential pressure increase

Backwash water flow >40m/hr 50m/hr Backwash for 5 minutes, or until the water runs clear. Air purge not 
required

Rinse phase duration 2 minutes Until water 
runs clear It takes a few minutes for the bed to stabilise after a backwash

Backwash frequency / 
hours 4 40 Depends upon solids load in wastewater

Water quality Ideally the dissolved oxygen level should be above 2mg/l or RedOx 
potential above 300mv entering the AFM® filter bed



Page 32

Go to IFU Index

AFM® municipal wastewater performance profile
The following is published data by a Spanish Water Utility on the treatment of wastewater for secondary use. The data shows the 
backwash profile from the gravity flow sand filter and then the AFM® Grade 1 filter media.  The data confirms the stability and high 
performance of AFM® in comparison to sand.

The AFM® filter works at constant high filtration and backwash efficiency with each filtration and backwash phase shows the same 
performance The data confirms the stability of AFM®s and the high quality of product water that can be achieved. In comparison 
the sand filter was unstable and the large interval between the backwash peeks confirms channelling of water through the sand 
bed. 

Data published: Technologia del Agua, No 334 November 2011, I.S.S.N. 211/8173